H3% CONTENTS

— BB MR/TABLE FRAME ...t 1
Z. ZEHE / TRANSMISSION MECHANISM ..o 5
=. ERAHAE/ PRESSER FOOT MECHANISM ...t 7
M. FJIMAE [ CENTER KNIFE SYSTEM ..o 11
T HEEER [ STACKER ..o 15
757 BOEATERLIILASER  RARTS Lo 17
£ VILEAH/SEWING MECHINE HEAD .......ooooiiiiiiiiiiseesseesssesei s 19
J\. ERAMH/COVER CONNECTION PARTS .....cooooiiiiiviieeeeseeecsseeee e 23
. BYLEZHAHMAE/MOTOR DRIVER PARTS ..o, 25
+. BN IR BE/ASSIST EQUIPMENT PARTS ....coooiioeiieecee e 27
+—. HERFAM / STACKER PARTS ... 29
+=. BIFEHM [ CONTROL BOX.....ooooooooooereeeoeeseeeeesseessesssessiesss s 31
+=. XEXEEE (EMHEF) /| GRID&STRIP(OPTIONAL). .....oooooii s 33



£EFTEEIN

AUTOMATIC PLACKET

SETTING MACHINE

HLAR B

TABLE FRAME

Groupl




—. MIZEEHR/TABLE FRAME

e 5 - H&E
NO. | SAP CODE 2R NAME OF PARTS oTY
1 |301461 BLEE A (0E) Framework unit 1
2 40731001 JiE 3 Food pad 4
3 |40730001 S Air gun 1
3-1 40730010 |#EjES45s Coil tube 3M
3-2 40736022 FEHLAPG6 Tube joints APG6 1
3-3 40736021 8B HSLAPC8-02 Tube joints APC8-02 1
4 40711001 A et Drawer 1
4-1 |S05067 BEATMS X 10 Screw M5X10 2
4-2  |[407NO1001 |[H 8i2 RS Nut M5 2
5 40730004 EEVESA S Power switch 1
5-1 ([S05118 BEETM4 X 16 Screw M4X16 2
5-2  |W01001 M4 Washer M4 2
5-3 [407N01002 |Qg 4%t HEM4 Nut M4 2
6 40730072 JEVE T o0 Foot switch 1
7 40730005 A& 3% Sensor 3
8 |40732359  |ZZphHudh Right limiting rubber stoper 2
8-1 (wo01021 K M6 Washer M6 2
8-2 [N01007 B2 REM6 Nut M6 4
8-3 140712341 BRASE 2 AT Screw 2
9 140736046 A (—H5S) Tube joints 1
9-1 |40736050 |mJifFiS a5k Tube joints 1
10 (40730113 EER 2 Electric box 1
10-1 [S05060 BZATM8 X 25 Screw M8X25 2
10-2 |W01010 KEFMS Washer M8 2
10-3 40122014 i ae ik Washer 1
10-4 |407N01004 |42 N8 Nut M8 2
11 |40730101 SR AN Filter regulater asm. 1
11-1 40730047 6— H — 3k Tube joints 1
11-2 42130096 F-Zh 1 (VHK3) Manual valve 1
11-3 (421513028 |[#24T 7 #kM5x14 Screw M5X14 2
12 |40728004 |JHrEee Noise silencer 1
12-1 |40736018 BE L HIEAPC6-02 Tube joints APC6-02 1
12-2 4073000600 |mi= A Hahd i Blowing electromagnetic valve parts 1
12-3 [S05064 BRETMAX30 Screw M4X30 2
12-4 (W01001 HupE4 Washer M4 2
12-5 [(w02002 A Washer M4 2
13 |40732007 B Roller 1
15 40730082 74 /%) Electromagnetic valve parts 3
15-1 (40730085  |XG@EI ik (4f7) Convergence panel 1
15-2 |40730031 FEL R 1) 5 A Cover plate 1
15-3 (40728003 THE Noise silencer 4
15-4 140736003 6% A UEHKL (10840  [Tube joints 1
15-5 (61902012 Be4difE WDF-2Y 3
15-6 (61807045 - WDF-PT 6
15-7 [421S13072 |WB4T 7 #M4x25 Screw M4X25 4
15-8 (407512002 |JCiftk 2 HhE4ET Screw 1
16 |40730082 FHL 12 1] Electromagnetic valve parts 3




£EFTEEIN

AUTOMATIC PLACKET

SETTING MACHINE

HLAR B

TABLE FRAME

Groupl




16-1 (40730028  |XG@EI Wik (3fi7) Convergence panel 1
16-2 |[40728003 NERE=ES Noise silencer 4
16-3 140736003  |6% M Uk (1840  [Tube joints 1
16-4 |61807021 o ad Connector 3
16-5 |[421S13072 [#24] 7 HM4x25 Screw M4X25 4
16-6 [407S12002 |Vt &= Hh24T Screw 1
17 140712111 | XUJJABRET Cutting board 1
18 |40732602 = Cover plate 2 1
19 (40712110  [WJJEAR )5 Double knives steel plate 1
20 (40732601 b — Cover plate 1
21 140732340 R = Cover plate 1
22 [407S04001 |+ FUikIEETMAX16 Countersunk screw M4x16 47
23 [40719301 EJ] Fixed knife 11
24 1504042 I24TM2x5 Countersunk screw M2x5 4
25 140736041 RS A Sk Blowing nipple 6
25-1 40736047  |6iAARAE 2 LAPC6-M5 Tube joints 6
26 [302101 EER Yt Electric cabinet 1
26-1 [S05084 BZETMEX30 Screw M6X30 4
26-2 |W01021 HPEM6 Washer M6 4
26-3 [W02004 M6 Washer M6 4
26-4 [407N01003 |48 ERN6 Nut M6 4
26-5 |40722302  |HimfEclE () Washer 1
26-6 |40722303 |4 R (KD Washer 5
29-1 |[WO01003 M6 Washer M6 16
29-2 (W02004 NG Washer M6 16
30 40711013 YR 2E Plastic stopper 6
31 (40732368 [W(JJ)E JI#k15mm Double knive plate fixed 15mm 1
31-1 (40732369 W JJsE JJH22mm Double knive plate fixed 22mm 1
31-2 [40732370  [WJJ5E JJH28mm Double knive plate fixed 28mm 1
31-3 [40732371  [WJJ5E JJH35mm Double knive plate fixed 36mm 1
31-4 [40732364 W JJ5E JJH40mm Double knive plate fixed 40mm 1
31-5 (40732372 PTTE TINR knive plate fixed 1
32 |407S04002 |HZ24TM3X8 Screw M3x8 4
33 (302481 JEI%E [ 7 2R AT Roller plate 4
34 1302482 RG] 52 Al Roller plate 4
35 40711010 |¥@Rl4E4% Chain 0.6
36 |407S04001 [#Z4TM4X10 Screw M4x10 4
37 [L02024 BRETM12x25 Screw M12x25 8
38 |W01016 #H12 Washer M12 8
40 (40712112 AR ERR Plate 1
41 |421S13038 |[#24TM3x6 Countersunk screw M3x6 6
42 (40732409 ==yt Cover plate 1
43 (40732362 TEH— 2
44  (W01002 M3 Washer M3 2
45 (40711009  |e25v4 1
45-1 |421S13052 [#24] 7 #M4x18 Screw M4x18 6
46 (61910009 SEJETMO6 6
47 [61800001 |FEHEFFXZ 1




A EDHN
AUTOMATIC PLACKET
SETTING MACHINE

Pl

TRANSMISSION MECHANISM

Group?2




. &K I TRANSMISSION MECHANISM

ﬁ ; S AfchE ZF NAME OF PARTS qu%
1 400669 HLEF AR Bottom action body 1
2 |40702032 IR = head connection long screw 2
3 |4070930200 |S#hifE Rail action group 2
4 1400887 A R[] 7 B Bearings fixed plate 2
5  |4070930300 |ZAT4HAf Screwed shaft group 1
6 W02002 M4 Washer M4 10
7 400888 HLIE SR Motor fixed plate 1
8 400889 R Connection board 1
9 (40703301 LRE Coupled axle-pin 1
10 (61300014 L Motor 1
11 |40702030 IR — head connection short screw 1
12 [40724301 4746000 Bearings 2
13 |407N01004 |[M8#ZEL Nut M8 8
14 (w04001 M8 F Washer M8 8
15 [421S13052 W7S AIRET M4x16 Screw M4x16 16
16 |(w01001 MAEE Washer M4 6
17 |421S13059 W7S A B 4T M5x18 Screw M5x18 4
18  |S10006 P/ F [ 25 T M5x6 Screw M5x6 4
19 (40702031 EARNENT — head connection long screw 1
20 421513039 W7S A B ET M6x25 Screw M6x25 2
21  |W02001 M5 Washer M5 4
22 L02031 B2 M4 X8 Screw M4x10 1
23 |S05064 W 7S AIRET M4x30 Screw M4x30 6
24  |1407N01002 M4 B BiRR] Nut M4 6
25 |WO01009 M53 F Washer M5 4
26 |S05069 W 7S A B ET M5x40 Screw M5x40 2
27 |407N01001 M5 B SR R] Nut M5 2
28 |S05119 W 7S AIEET M4x20 Screw M4x20 4
29 1421510041 B 4T M5X6 Screw M5x6 1
30 (61910021 RIE 4 k19 Cable clip 1




(- ——\ ¢

’ <‘:_'j w

|1

Group 3

R I

PRESSER FOOT MECHANISM

£ EINRELN

AUTOMATIC PLACKET
SETTING MACHINE




=. JEMHLKI/ PRESSER FOOT MECHANISM

=

5

=}

NO. SAP CODE K NAME OF PARTS QT%
1 400890 EtuisuzesayEn Bottom side connection plate 2
2 |S10006 PUEL /S A S e 185 MBx6 | Screw M5x6 4
3 400891 T e Top side connection plate 2
4 421513059 1247 M5x18 Screw M5x18 8
5 140703302 i Upper shaft 1
6 400892 [#] € B Clamp main plate 1
7 4070930400 [HANLE#L Guide rail 1
8 S05076 BZ24TM8X40 Screw M8x40 1

8-1 (w01010 M8 Washer M8 1

8-2 |w02011 FAFIRMS Washer M8 1
9 L02018 BRET (Jh7S F)M10x20 Screw M10x20 4

9-1 (w01018 M0 Washer M10 4
10 [302089 L ST Y Slipper connection unit 1
11 |S05064 SEET (P9 75 41)M4AX30 Screw M4x30 4

11-1 |W01001 M4 Washer M4 4
12 |421S13012  [WZ4] 7 #M4x10 Screw M4x10 2
13 |40702302 %l Lower shaft 1
14 140703335 e Set collar 4
15 1400893 R E Cylinder connection arm 2
16 40703312 il & Bushing 2
17 |400581 e e Clamp arm 2
18 |40701021 JifR Bracket 2
19 (40701020 iR Cover plate 2
20 [400894 o JE AR Left Clamp 1
21  [S04057 B24T M4x50 Screw M4x50 6
22 |400895 A A Right clamp 1
23 407530045 Y Bolt 2
24 N01011 2 REM8 Nut M8 2
25 |407S15001  |FFAE-F-Sk e 154 MBx15 Screw M8x15 2
26 |S10008 PN A 19 5 E IR ETMAX6 - [Screw M4x6 2
27 4073000900 (& yifTiae Pressure regulating valve 1
28 42122041 224 i Mat clamp 0.1

28-1 42123004 XL Jie Double tap 0.7
29 |40736048 3K TS4-M5 Fitting KJS4-M5 4
30 [40730065 S HFLSDA25x10 Cylinder SDA25x10 2
31 |[wW01009 T2 FE[M5 Gasket M5 4
32 S05035 B24TM5x25 Screw M5x25 2
33 40703004 B Bushing 4
34 N01007 12 HEM6 Nut M6 3
35  [S05071 SEET (P75 F1)M6x20 Screw M6x30 2
36 41222007 Hlies Rybber bumper 2

36-1 [S05073 BEETM6x40 Screw M6x40 2

36-2 |W01003 M6 Washer M6 2
37 |407S17006 | FFPikiB%T M5x15 Screw M5x15 4
38 |407S17001 ||yt kiB%T M4x10 Screw M4x10 8




(- ——\ ¢

’ <‘:_'j w

|1

Group 3

R I

PRESSER FOOT MECHANISM

£ EINRELN

AUTOMATIC PLACKET
SETTING MACHINE




39 40736042 1 H ALk M5 Ball joint M5 2
40 |40712307 HEFFMB Screw M5 2
41 |40727001 WA Spring 2
42 |N01001 W2 EEM4 Nut M4 4
43 |S05118 PN A IEET M4X16 Screw M4x16 2
44 |W01003 V- [EM6 Gasket M6 2
45 140730066 X Confluence Pla 1
45-1 140730013 XL IR Electromagnetic valv 2
45-2 40728003 e Muffler 4
45-3 42130032 5 EIAS1201F-M5-04 Throttle 4
45-4 (61807045 & FrWDF-PT Spring leaf 4
45-5 (61902012 4B WDF-2Y Joint WDF-2Y 2
45-6 |407S12002 I3 S5 BT Sctrew 1
46 |400896 A= R ] S Cylinder holder 2
47 62505002 PN A IEET MBX15 Screw M5x15 1
48  |N01004 HEEEMS Nut M5 2
49  |41222007 Pl Rybber bumper 1
49-1 |S05084 HEETM6x25 Screw M6x25 1
50 (40736011 THAERESL BEEZ0 Joint M5 2
51 [40736003 THAERSL AR50 Joint 1' 1
52 [S05060 HEETM8x25 Screw M8x25 2
53 40736030 #LAPY6 Joint APY6 2
54 [S09009 HEETM5x10 Screw M5x10 4

10




LY H IR 2 B TEETH

Group4 | CENTER KNIFE SYSTEM  |ASerrmeMachine.

11




V4. th JJHL# /| CENTER KNIFE SYSTEM

FN? o |s AfC%DE 2R NAME OF PARTS QT%
1 40701414 |SHEZSR Guide connection stump 1
2 [40701337  [MEFTiEREH Body connection screw 1
3  |400897 P Holder 1
4  [40703306 |REIER Bushing 1
5 |B03005 TR K Ball bearing 1
6 |40702309 =% Action shaft 1
7 (407530027 |WEiE Screw bolt 1
8 400427 Fhes Actuator 1
9 (40703337 |mEE Spring set 1
10 |40708009 |4 Washer 2
11 140703016 |Efd Bushing 1
12 140702017  |%h Shaft 1
13  |407N01003 |H#iIZEEM6 Nut M6 2
14 140705008  [#F Lever 1
15 40733004 Hr T EL S Center knife motor 1
16 [400898 17 S i ZE R Front piston connection plate 1
17 [s05087 7S FR ST M5X12 Screw M5x12 1
18 40705007 EFF Drive link 1
19 (400903 )R Center knife stump 1
20 140710002  |fw.Co%S Eccentric wheel 1
21  [S10008 B8 IRETMAX6 Screw M4x6 2
22 140729308  [MRETEE Fixed screw 1
23 140729307  |FC&NRE] HE Fixed screw 1
24 [S05072 7S IR E] M6X30 Screw M6x30 1

24-1 (wo01003 M6 Washer M6 1
25 14073004000 A HLSDA12x5d Cylinder SDA12x5d 1
26 [40730039 A HFLSDA16x15d Cylinder SDA16x15d 1
27 |S05035 N 7S fERET M5x25 Screw M5x25 4
28 [421S13052 [Py7SAiBET M4x16 Screw M4x16 4
29 |s05124 P 7S FRIEE] M5x16 Screw M5x16 2
30 |S10008 IRETMAX6 Screw M3x10 2
31 (40730073 [SP18-05DNAfEITIT < SP18-05DNA Sensor 1
32  [40727006 |3 Spring 1
33 (40702312  |%E# Short shaft 1
34 140722007 I iESSE) Rubber sleeve 1
35 1400904 SSONEAE S Double knife fixed plate 2
36 140719302 1 )% T) Wide center knife 2
37 140729302 JIFEiEEREE Blade connection plate 1
38 |421S11003 |#24T M3x8 Screw M3x8 4
39 1421513065 |WEET 7 #M5x16 Screw M5x16 1

40-1 (40732359 FEA A% e e Limiting stopper rubber 1

40-2 |wW01021 K HFTME Washer M6 1

40-3 [N01007 i KEM6 Nut M6 2

40-4 (40712341 [pRArHudziT Screw 1
41  [40730005 |k Sensor 1
42 140712098 |t Anticollision plate 1
43 140703310 =1 Copper bush 2

12




LY H IR 2 B TEETH

Group4 | CENTER KNIFE SYSTEM  |ASerrmeMachine.

13




44 |407S04056 [iZ%] M3x40 Screw M3x40 2
45 140736048 $2kKJIS4-M5 Joint KJS4-M5 4
46 40703015 LTRSS Copper bush 1
47 140701402 [#] 5 B Fixed block 2
48 |421S13072 |#24]H5HAM4AX25 Screw M4x25 2
49 40701403 |44 Block slice 2
50 |S09042 2T M3x4 Screw M3x4 8
51 (40712310 H ) S b Knife guide block 1
52 |S10006 25T M5X6 Screw M5x6 1
53 [S09007 Tty 5 2 MR T M6X8 Screw M6x8 1
54 (40701415 |SHUERER Rail connection plate 1
55 |S02056 Uk IEETM6 Screw M6x16 2
56 [421S13012 |[#24T77HAM4X10 Screw M4x10 2
57 40701416 | Belt connecting plate 1
58 |S05087 IZETM5X12 Screw M5x12 2
59 140732513 SRR Rail hanging plate 1
60-1 [S05060 IZ4TM8X25 Screw M8x25 2
60-2 |W01010 M8 Washer M8 2
60-3 (W02011 5B Washer M8 2
61 (40712704 TN B2 B Sensor mounting plate 1
62 |407S04053 [#2%] M3x25 Screw M3x25 2
63 |S05048 BRE]M4X10 Screw M4x10 2
64 |40703035 SMESE Copper bush 2
65 (40728001 O Washer 1
66 |[S12001 it B MEET M6X8 Screw M6x16 1

14




5 ) O

& B 2 B TR

AUTOMATIC PLACKET

Groupb STACKER SETTING MACHINE

15




f.. iS4 [ STACKER

F5 amel HE

NO. SAP CODE % i NAME OF PATS QTY
1 |4070137300 |HEZLIZEHARL 1 Frame connection board unit 1
2 14070136900 |+ (]2 2L 14 Center frame unit 1
3 |4070136600 |T0i#E 2 2R+ Top frame unit 1
4 |S05071 P 7S A IEETM6X20 Screw M6x20 4
5 421814024 |7 K EIRETM6X16 Screw M6x16 4
6 [40729309 |HEZEiEdEh Frame connection shaft 1
7 NO1010 IZEEM12 Nut M12 3
8 WO01016 B HM12 Washer M12 2
9 |40724302  |HhK Bearing 2
10 [S05082 Hh7S f 85T M10x40 Screw M10x40 1
11 140736020 | HAVSHELHELM10 Ball joint M10 1
12 140730064 S {iL25%x125 Cylinder 25x125 1
13 [40730322 |[REri&ERh Cylinder knives connection plate 1
14 |S05076 7S S IR E] M8x40 Screw M8x40 1
15 |407N01004 |H #itEEEM8 Nut M8 1
16 |W01010 M8 Washer M8 2
17  |N01025 H 81 REMA0 Nut M10 2
18 140730063 K E125x10 Cylinder 25x10 1
19 [407S30037 [i24e Screw 1
20 |42130032 | Cylinder joint 1
21 |4073000900 |/ /7171528 Pressure regulating valve 1

21-1 140736010 RIRAX A Bk Joint 2
23 |421S13012 [N /SA24ETM4x10 Screw M4x10 2
25 |40736008 |rJ i Hkd4 Gas-yype fitting ®4 4
26 |40701374 |5 % B Cylinder fixed seat 2
27 |421817009 | +FPTLIREIM5 X 10 Screw M5x12 8
28 140701318 Je & Arm 4
29 |S10006 7S - 2 E IR ETM5x6  [Screw M5x6 4
30 4070137700 |rJ i 4Rl 1 Adjustable frame parts unit 2
31 40730076 |Gk Cloth clamp cylinder 2
32 |40729310  |SZ/KAT Support bar 1
33 [(W01018 #HAM10 Washer M10 2
34  |421S13065 | 7SfIBETM5x16 Screw M5x16 4
35 |S10009 X 1557 M6x8 Screw M6x8 7
36 40701370  [HEZLEFR Frame connection board 1
37 |421S13018 [H24T 77 FM8x20 Screw M8x20 4
38 |H03006 o6 Circlip 96 1
39 (40729326  |#HEdh Connection shaft 1
40 61910005 |UEFTMO4 Wire clip 96 16
41 1407504002 |[H/SAUTLIRETM3x4 Screw M3x4 7
42 140701318  |# 3 Rubber blanket 2
43 140736029 |#:3kAPE4 Joint 2

16




Group 6

WOt NLAT

LASER PARTS

LARENHN
AUTOMATIC PLACKET
SETTING MACHINE

17




7N~ WO E4AI/ILASER RARTS

e | H &
NO. |SAP CODE K NAME OF PARTS QTY
1 40702307  |T0iBu0s [ e fh Top laser shaft 1
2 |40701126 | Holder 3
3 40730020 |BEoeAT Laser 3
4 |S05118 W 7S FHIEETMAX16 Screw M4x16 3
5 [421S13072 |A/SAIRETMAX25 Screw M4x25 3
6 |407S30033 |3k HEHH Holder 3
7 140701041 |k A Clamp 3
8 [No1007 2 FEM6 Nut M6 3
9  [407S16002 [MARIEEEMIO Nut M10 2
10 |400900 BOG B E R Laser fixed plate 1
11 |11412036  |#RZALE0R Drive plate 1
11-1 41312009 [ 428 Protection framewor 1
11-2 (41330003 [JF% Switch 1
11-3 (41330026 |HFotiz4l Switch button 1
11-4 41330027 |SlaiEk Slider 1
12 [S10008 PN e B AT MAX6 Screw M4x6 6
13 |S05058 7S FIEETM4x10 Screw M4x10 1
14 [101S11016 |—IEE] (JH) Screw 2
15 |421S13052 |B24]Hr#M4x18 Screw M4x18 2
16 |421S13038 | /NFAIEETM3x6 Screw M3x6 2
16-1 |W01002 M3 Fr Washer M3 2
17 [40701388 |7 JEAE /a8 Sensor plate 1
18 42130025  |{%ks Sensor 2
19 [400905 T JBOGAT B E R Laser fixed plate 1
20 140732348 il &S AT Fabric box stand bar 1
21 |42112021 [ ZEC Brackets 2

18




Group 7

SEWING MECHINE HEAD

LHEDRED
AUTOMATIC PLACKET
SETTING MACHINE

19




. MLk EIH/SEWING MECHINE HEAD

F5 5 &

NO. SAP CODE 24 FR NAME OF PARTS QTY
1 407N01002 [#ZEEM4 Nut M4 4
2 W01001 M4 Washer M4 4
3 (40701351 6 T B4 cylinder raise presser unit 1
4 111226007 | HLREER HH AR electromagnet crank pin 1
5 |H05003 4 Check ring 2
6 11203003 RG] Sleeve 1
7 [11201007  |Hugigkitsangek Adapter 1
8 [S05038 L IBRAT Screw 1
9 [11204005 | %k A Electromagnet crank 1
10 |[S05013 PRE] Screw 1
11 |H5011 el Check ring 1
12 [11202003 H 38 & Eh Presser bar lifter shaft 1
13 (11228003 |[E&#HH Washer 1
14 111222016 MEES) Oil steal 1
15 111203002 BiE Sleeve 1
16 |40701314  |HLKTHIMR Face plate 1
17 |604847 9300E (5878-58B) CR:iR) 9300E (5878-58B) CR:iR) 1
18 (40712128 |[j5&E R Rear window plate 1
19 140703313 ARDA R AL Cam 1
20 |421S13052 |BZ%E] 7y #AM4x18 Screw M4 x16 4
21 |40715305  |fuiAFc% Tie bar support 1
22 111228002 EAY Washer 1
23 (112511014 |E[EM24T Screw 1
24 112816011 | EER4ET Sleeve screw 1
25 (112811012 |FifTazet Nut 1
26 (11204004 H sh6 5 AR Presser bar lifter sleeve 1
27 111412053 EOXis Tie bar 1
28 |112S20008 |fiATH84T Tie bar screw 1
29 |S05004 PRE] Screw 1
30 (112520009 |G A AT IRET Presser bar lifter screw 1
31 [H05013 14 bl Check ring 1
32 140726302  |JEJHIESAT Presser foot linkage 1
33 [NO1007 12 EEM6E Nut M6 1
34 101S17002 |%FHigE] 11/64” x40 Screw 11/64"x40 4
35 |101S11001 [#24T Screw 3
36 [40701364 ST ] 7E AR Fixing plate 1
37 40730008 S HLSDA32x10 Cylinder ADA32x10 1
38 [S05073 7S IR E] M6x40 Screw M6x40 4
39 42130098 |FiAiE Connector ®4 2
40 |4070134700 (3% J& p4if4: Live pressure foot 1
40-1 140701347 W B Live pressure foot 2
40-2 |40701346 A [H] 52 Right fixing plate 1
40-3 140701348 v S B JES A Baseplate 1
40-4 (40701321 JEE JHE Lampstand 1
40-5 [40701322 7 8] 5 B Left fixing plate 1
40-6 40727302 Vi B Spring 2
41 140712342 WEEIHIAR Movable machine plates 1

20




Group 7

SEWING MECHINE HEAD

LHEDRED
AUTOMATIC PLACKET
SETTING MACHINE

21




42 140712333 |44 Needle plate 1
43 |400471 W 28 A5 JEK A ) Sensor copper sheet 1
44 |1S05052 W7 AIEETM3x10 Screw M3x10 1
45 110122005 NEES) Qil steal 1
46 |40712331 HEMR Needle plate 1
47 |40701375  |EIfrth ka4 — Fixed racks 1
48 (40712127  |EIfitREER i e 4 — Fixed racks 1
49 (40701205  [423h)%E Swing seat 1
50 [10127009  |Heb# Spring 2
51 61910019 R 2k 928.4 Cable clip 1
52 [S05061 7N FIEETM4Ax15 Screw M4x15 1
53 1421814005 |/ f % EIBETM4X6 Screw M4x6 2
55 (1141101100 | R & Qil box 1
56 [40702027  [wh&E SR — Support plate 1
57 |S05067 B2£TM5x10 Screw M5x10 1
58 [421S13003 [#Z4TM4x10 Screw M4x10 2
59 [40702028 | ScHER — Support plate 1
60 421513017 |#24TM5x10 Screw M5x10 1
61 101S11001 [#24711/64"x40 Screw 11/64"x40 2
62 |421S13061 [#24TM3x8 Screw M3x8 2
63 [40712127  [EFAiARiEs bl e 4e — Fixed racks 1
64 (40702029  |{R|4% [ & S 40 Fixed racks 1
65 [11422057 [ E O%!fE O-ring 1
66 |114S11007 |/HAAME4ET Screw 1
67 40701084 | )R Mounting plate 1
68 |S05004 25T M5x14 Screw M5x14 2
69 (42128015 e PE5.2x10x1 Washer 5.2x10x1 2
70 (11436006 T Oil filler 1
71 (4073011800 |82k Fpd ik 21 Solenoid asm. 1
72 14073011700 |FAZk FE RGBT Thread-loose electromagnet device 1
73 |407S30001 | 5B AT 54T Hinge screw 1
74 (11405006  |#&)E S AT AT Lifting lever link 1

22




A

Grbup8

AR

COVER CONNECTION PARTS

B HTREDH

AUTOMATIC PLACKET
SETTING MACHINE

23




J\. EMHM4ICOVER CONNECTION PARTS

F5 5 HE
NO. SAP CODE AR NAME OF PARTS QTY
1 40701323 |k Cover 1
2 40712301 |4tk Right andle plate 1
3 40712302 | R Left andle plate 1
4 40712304 |Sa iR KR Cover connection long screw 1
5 407S30002 |TiihE%T Top screw 4
6 40712305 |ZEiRGESEATIEFT Cover connection front screw 2
7 40712306 |75 RE LG IR Cover connection short screw 1
8 40712307 |W2FF screw 1
9 W02004 |[3##Mm6 Washer M6 2
10 W01003 |# M6 Washer M6 2
11 N01007 [#HEEM6 Nut M6 1

24




i B ML R 35 448 2 BT

AUTOMATIC PLACKET

Group 9 MOTOR DRIVER PARTS SETTING MACHINE

25




i BEHLFEEHH/MOTOR DRIVER PARTS

5 s 2K NAME OF PARTS b
NO. | SAP CODE QTY
1 161300013 |750WHLHL () Motor 1
2 |400901 HLHLZEFER Motor connection plate 1
3 [s05085 W 7S FHEETM6X15 Screw M6x15 4
4 [40735008 |T5x16[H i 150cm T5x16 belt-150cm 1.5m
6 (40701011 [KE Clamp 2
7 [421S13052 | NAIRETMAX18 Screw M4x18 2
8 [40735004 |i#C Pulley 1
9 140724001  |H#hA& Ball bearing 2
10 [40726301 |56y Wheel pin 1
11 [407N01004 |H#iiZEEMS Nut M8 1
12 |421S13036 |W24] 7 #M6X25 Screw M6x25 2
13 |S09008 I2%£TM5x5 Screw M5x5 1
14 |(wo01001 #H)rM4 Washer M4 2
15 |4073501800 |IKzEhHi 46 Drive pulley 1
16 |S09032 1247 M5x8 Screw M5x8 1
17  |S05064 24T M4x30 Screw M4x30 1
18 [NO1001 2 KEM4AX30 Nut M4 1

26




‘:B""‘lg

_1_.

GrouplO

]

AN A B

ASSIST EQUIPMENT PARTS

SHATHREIN
AUTOMATIC PLACKET
SETTING MACHINE

27




+. BN A% B /ASSTST EQUIPMENT PARTS

75 -5 H &
NO. | SAP CODE K NAME OF PATS QTY
1 |40732358 | Holder 1
2 (40701041 [ Fixed plate 3
3 40730020 |EoeAT Laser 3
4 |S05118 7S FHEETMAX16 Screw M4x16 3
5 [421S13072 |A/SAIRETMAX25 Screw M4x25 3
6 |407S30033 |3k ZEHK Holder 3
7 |40701126  |MSkc R Holder 3
8 [No1007 2 FEM6 Nut M6 3
9 |S10008 P /S F e B AT MAX6 Screw M4x6 6
10 |4073233800 |k} &1t Fabric box unit 1
11 400886 Tkl & i Fabric box unit connection plate 1
12 [N01009 2 £EM10 Mut M10 2
13 40702307 TR EOE [F 2 Hh stand bar 2
14  1407S17001 |+ 724 M4Ax10 Screw M4x10 6
15 |40732342 |tk — Steel plate 1
16 |S09009 7S 5 E 8T MAX6 Screw M5x10 4
17 [400885 ARk e B Fabric box fixed plate 2
18 302091 HLEE /N A Rock unit 1
19 |421S13018 | /SAIZE4TM8X20 Screw M8x20 3
20 |407S04002 | /NFHE4TM3x6 Screw M3x6 3
21 |61910009 |S45JTMO6 3

28




_I_._.

Groupl1l

HeB A AT

STACKER PARTS

ARG

AUTOMATIC PLACKET
SETTING MACHINE

29




+—. S | STACKER PARTS

F5 5 &
NO. SAP CODE e NAME OF PATS QTY
1 40701360 |[HESIR Stacker board 1
2 40712303 |HES4LE R Stacker trestle connection plate 1

Stacker trestle connection plate
3 40701328 | & HEHR IR cover 1
4 421513028 |MR%E] 7 #M5x14 Screw M5x14 4
5 40722035 | bR Stacker foam rubber 1
6 40701361 | EH 41 Down frame 1
7 40701362 [/KFH 28 Level frame 1
8 | 4070136200 |t S 2 4H 4 Stacker unit 1
9 421S13018 |BE4T 7 HM8x20 Screw8x20 2

30




PO \\

£ B3 REGH

AUTOMATIC PLACKET

SETTING MACHINE

B

Z
CONTROL BOX

zR

—
R

Groupl 2

31



+ . #4414 / CONTROL BOX

Fs M5 &
NO. SAP CODE 22 F NAME OF PARTS QTY
1 |302101 S5 Electric cabinet 1
2 |603396 SAIAL L SR Control board 1
3  |61301008  [JFIRHLYEHF150W-D-G Power 1
4 [604371 FHL AR Circuit board 1
5 61301007 o< L JHHE10W-S-5 Power 1
6 140733008 |750W HLHLEXZA) 2% 750W motor driver 1
7 140733009  |400W HLHLIKZ) 2% 400W motor driver 1
8 (604370 B NS i 11 AR Circuit board 1
9 42111007 BEAE BT R Operation box fixed plate 1
10 |42112249  |Wg itk Plate 1
11 |40730114 |SoRBES%: Connection line 1
12 142130101  |®il Magnets 1
13 42112287 Iz B s B Plate 1
15 lir130085 AUk Operation panel 1
16 TN Liquid crystal display panel 1
17 42111006 BER G S Rear cover 1
18 [421S13072 [#24T 3 HWM4x25 Screw M4x25 2
19 |wo01023 d5RFH)T Washer M5 2
20 [101S11001 [#Z%]11/64”x40 Screw 11/64"x40 2
21 140712336 BRAE B S PR Operation screen support plate 1

32




4 % K 1K RTS8 HE

6 6

25 25
30 32
38 48

15 15
a0 a0

J= | WFENAREA (R | 2asnmaan

AUTOMATIC PLACKET

Group13| GRID&STRIP (OPTIONAL) | SETTING MAcHINE

33




1= XA GEME) | GRID&STRIP(OPTIONAL)

ﬁ g S AfC%DE 4 H NAME OF PARTS gq T%
1 |N01013 PR EEM 16 Nut M16 1
2 W01014 HFM16 Washer M16 1
3 (302092 XHEGE Holder 1
4 1401778 XA Holder 1
5 (400617 LI Frame 2
6 |S05067 24T M5x10 Screw M5x10 6
7  [421S13065 [#4T 75 #M5x16 Screw M5x16 4
8 (400907 UL R Cylinder holder 1
9 140730087 | Cylinder 1
10 (400908 i Connect holder 1

11-1 (400909 JE A Htemm Press foot 6mm 1

11-2 (400910 JEAi L 25mm Press foot 25mm 1

11-3 (400911 JEAiH30mm Press foot 30mm 1

11-4 (400912 JEAH38mm Press foot 38mm 1

11-5 (400913 JE A Ht45mm Press foot 45mm 1

11-6 [400914 JE A HL50mm Press foot 60mm 1
12 1421513059 |MR4]Hr H#M5x20 Screw M5x20 4
13 140702314 + Bl Shaft 1
14 |12927018 |33 Spring 1
15 |H05012 RE Circlip 1
16 [302095 A& Shaft bushing 1
17 140701503 |% 3B Holder B 1
18 [40709316 AR Installation rod 1
19 [NO1004 IZEEMS Nut M5 1
20 |302474 R Cover 1
21 40701502  |%%: EEALE Holder A 1
22 |S10006 BT M5X6 Screw M5x6 3
23 |S10009 1] M6X8 Screw M6x8 2
24 40723001 |/EAi%% Sponge rubber 1
25 N01012 125 M6 Nut M6 1
26 |40701126 4 Holder 1
27 140730020 BT Laser light 1
28 |S05118 IRETMAX16 Screw M4x16 1
29 |S05124 124] M5x16 Screw M5x16 8

30-1 [S05058 BZETM4x10 Screw M4x10 2

30-2 [wW02002 FIM4L Washer M4 2

34




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	部件图片集 1
	部件图片集 2
	部件图片集 3
	部件图片集 4
	部件图片集 5
	部件图片集 6
	部件图片集 7
	部件图片集 8
	部件图片集 9
	部件图片集 10
	部件图片集 11
	部件图片集 12
	部件图片集 13



